SPORTON LAB.

FCC RF Test Report

Report No. : FG211306F

LTE

Band 48 / 5SMHz

16QAM

Lowest Channel / 1RB0

Lowest Channel / 1IRBmax

pectr * m o
Ref Level 23.72 dBm  Offset 8.72 d& Mode Auto Sweep RefLevel 23.72 dBm  Offset 8.72 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
T T e it dhech b
10 dhife _$PURIOUS LINE_ABS PASS 10 dsipe—_$PURIOUS LINE_ABS PABS
0 dBi 0 dem
-10d ] -10 dB —
-20 dBm: _‘!‘ -20 dBm _\‘I
20 dB I 1 30 dBi | iy }
SPURIOUS_LINE_ABS, | SPURIOUS_LINE_ABS
s ban
v
60 dB 60 B
-70 dBm 70 dBm
Start 3.5 GHz 2210 pts Stop 3.75 GHz Start 3.5 GHz 2210 pts Stop 3.75 GHz
Epuriuus Emissions Epurinus Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Range low | RangeUp | RBW | Frequency |  PowerAbs | ALimit
3.500 GHz 3.530 GHz 1.000 MHz 3.52993 GHz -48.37 dBm -8.37 dB 3.500 GHz 3.530 GHz 1.000 MHz 3.52990 GHz ~41.98 dBm “1.08 dB
3.530 GHz 3,540 GHz 1,000 MHz 3,53985 GHz -42.34 dém -17.34 de 3.530 GHz 3,540 GHz 1,000 MHz 3,53995 GHz -44.,46 dBm -19.46 dB
3.540 GHz 3.545 GHz 1.000 MHz 3.54364 GHz -37.71 dBm -12.71 dB 3.540 GHz 3.545 GHz 1.000 MHz 3.54428 GHz -41.43 dBm -16.43 dB
3.545 GHz 3.540 GHz 1,000 MHz 3.54886 GHz -25.66 dBm -12.66 dB 3.545 GHz 3,549 GHz 1.000 MHz 3.54878 GHz -34.06 dBm -21.06 dB
3.549 GHz 3.550 GHz 50.000 kHz 3.54999 GHz -24.68 dém -11.68 dB 3.549 GHz 3.550 GHz 50.000 kHz 3.54995 GHz -51.78 dBm -38.78 dB
3.550 GHz 3.555 GHz 100.000 kHz 3.55032 GHz 19.60 dBm -10.40 dB 3.550 GHz 3,555 GHz 100.000 kHz 3.55468 GHz 19.59 dBm -10.41 dB
3.555 GHz 3.556 GHz 50.000 kHz 3.55508 GHz -53.69 dém -40.69 dB 3.555 GHz 3.556 GHz 50.000 kHz 3.55500 GHz -25.81 dém -12.81 d&
3.556 GHz 3.560 GHz 1.000 MHz 3.55657 GHz -37.23 dém -24.23 dB 3.556 GHz 3.560 GHz 1.000 MHz 3.55634 GHz -24.57 dBm -11.57 dB
3.560 GHz 3.720 GHz 1.000 MHz 3,56554 GHz -45.55 dBm -20.55 dB 3.560 GHz 3,720 GHz 1.000 MHz 3,56070 GHz -36.15 dBm -11.15 d8
3.720 GHz 3.750 GHz 1,000 MHz 3.74213 GHz -50.39 dém -10.39 dB 3.720 GHz 3.750 GHz 1.000 MHz 3.73708 GHz -50.41 dém -10.41 d&
( il J wa ( J J -

Date: 18.FEB 2022 231251

Date: 18 FEB.2022 23.:21.20

Lowest Channel / Full RB

N/A

pe + -
Ref Level 23.72 d8m  Offset 8.72 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
it ghech PART
10 Uhmp L’I—'I\KIIHIH INE_ABS PASS
0de
-10d —
-20 dam “!‘
-30 dB - ! ]
SPURIOUS LINE #BS h |
W /
60 dB
-70 dBm
Start 3.5 GHz 2210 pts Stop 3.75 GHz
[Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
3.500 GHz 3,530 GHz 1,000 MHz 3.52708 GHz -43.96 dBm -3.96 dB
3.530 GHz 3,540 GHz 1,000 MHz 3.53955 GHz -42.88 dam -17.86 de
3.540 GHz 3,545 GHz 1,000 MHz 3.54364 GHz -37.89 dBm -12.89 dB
3,545 GHz 32,540 GHz 1,000 MHz 3,54886 GHz -31.16 dém -18.16 dB
3.549 GHz 3,550 GHz 50.000 kHz 3.55000 GHz -33.50 dBm -20.50 dB
3.550 GHz 3,555 GHz 100.000 kHz 3.55052 GHz 5.00 dBm -25.00 dB
3.555 GHz 3,556 GHz £0.000 kHz 3,55500 GHz -34.36 dém -21.36 dB
3.556 GHz 3,560 GHz 1,000 MHz 3.55646 GHz -27.28 dBm -14.26 dB
3.560 GHz 3,720 GHz 1,000 MHz 3.56079 GHz -36.53 dBm -11.63 dB
3.720 GHz 3,750 GHz 1,000 MHz 3.73886 GHz -50.39 dém -10.39 de
-— p—
( N ) .-

Date: 18.FEB. 2022 23:27:35

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ3129G

Page Number : AB5 of A105
Issued Date : Mar. 17, 2022
Report Version 101

Report Template No.: BU5-FGLTE96 Version 2.4




warnsa.  FCC RF Test Report Report No. : FG211306F

LTE Band 48 /| 5MHz
16QAM
Middle Channel / 1RB0 Middle Channel / 1IRBmax

pectr * m # L
Ref Level 23.72 dBm  Offset 8.72 d& Mode Auto Sweep RefLevel 23.72 dBm  Offset 8.72 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
T T e it dhech b
10 dhife _$PURIOUS_LINE_ABS PASS 10 dhiRe _$PURIOUS LINE_ABS PABS
0 dBi 0 dem
-10d — -10 dB -
-20 dBm: I—‘ -20 dBm T
30de I \ ! 30 dB | " ]
SPURIOUS_LINE_ABS | SPURIOUS_LINE_ABS |
oo " L acn " I
60 dB 60 B
-70 dBm 70 dBm
Start 3.5 GHz 10010 pts Stop 3.75 GHz Start 3.5 GHz 10010 pts Stop 3.75 GHz
Epuriuus Emissions Epurinus Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Range low | RangeUp | RBW | Frequency |  PowerAbs | ALimit
3.500 GHz 3.530 GHz 1.000 MHz 3.51308 GHz ~49.74 dBm 974 dB 3.500 GHz 3.530 GHz 1.000 MHz 3.52888 GHz ~49.73 dBm -9.73 dB
3.530 GHz 3,540 GHz 1,000 MHz 3,53870 GHz -50.13 dém -25.13 dB 3.530 GHz 3,540 GHz 1,000 MHz 3.,53183 GHz -50.20 dém -25.20 de
3.540 GHz 3.618 GHz 1.000 MHz 3.61607 GHz -39.98 dBm -14.98 dB 3.540 GHz 3.618 GHz 1.000 MHz 3.61660 GHz -41.39 dBm -16.39 dB
3.618 GHz 3.622 GHz 1,000 MHz 3.62112 GHz -17.96 d8m -4.95 dB 3.618 GHz 3.622 GHz 1.000 MHz 3.62118 GHz -20.97 dBm -16.97 dB
3.622 GHz 3.623 GHz 50.000 kHz 3.62250 GHz -24.09 dém -11.09 d& 3.622 GHz 3.623 GHz 50.000 kHz 3.62239 GHz -50.00 dém -37.00 dé
3.623 GHz 3.627 GHz 100.000 kHz 3.62285 GHz 19.82 dBm -10.18 dB 3.623 GHz 3.627 GHz 100.000 kHz 3.62713 GHz 19.97 dBm -10.03 dB
3.627 GHz 3.629 GHz 50.000 kHz 3.62776 GHz -51.00 dém -38.00 de 3.627 GHz 3.629 GHz 50.000 kHz 3.62750 GHz -24.71 dém -11.71 d&
3.629 GHz 3.633 GHz 1.000 MHz 3.62893 GHz -27.77 dém -14.77 dB 3.629 GHz 3.633 GHz 1.000 MHz 3.62879 GHz -19.03 dBm -6.03 dB
3.633 GHz 3.720 GHz 1.000 MHz 3,63534 GHz -35.73 dém -10.73 dB 3.633 GHz 3,720 GHz 1.000 MHz 3,63490 GHz -32.14 dBm -7.14 d8
3.720 GHz 3.750 GHz 1,000 MHz 3.73872 GHz -49.53 dém -9.53 dB 3.720 GHz 3.750 GHz 1.000 MHz 3.72334 GHz -49.55 dém -9.55 dB
( il J wa ( J J -
Date: 18.FEB.2022 23:44:54 Date: 18.FEB.2022 23.49.41

Middle Channel / Full RB N/A

pe + -
Ref Level 23.72 d8m  Offset 8.72 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
it ghech PART
10 Uhmp L’I—'I\KIIHIH INE_ABS PASS
b
0de
-10d fo
-20 dam r
30 de f —ﬂ 1
SPURIOUS,_ LINE_ABS | ‘{t
o g ol uJM 1 (TR "
60 dB
-70 dBm
Start 3.5 GHz 10010 pts Stop 3.75 GHz
[Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
3.500 GHz 3,530 GHz 1,000 MHz 3.52984 GHz -49.04 dBm -5.04 dB
3.530 GHz 3,540 GHz 1,000 MHz 3.53620 GHz -49.85 dam -24.85 de
3.540 GHz 3.618 GHz 1,000 MHz 3.61700 GHz -37.25 dBm -12.25 dB
3.618 GHz 2,622 GHz 1,000 MHz 3,62125 GHz -26.00 dém -13.00 dB
3.622 GHz 3,623 GHz 50.000 kHz 3.62250 GHz -33.11 dBm -20.11 dB
3.623 GHz 3,627 GHz 100.000 kHz 3.62553 GHz 5.34 dBm -24.66 dB
3.627 GHz 3,629 GHz £0.000 kHz 3.62751 GHz -33.68 dém -20.68 dB
3.629 GHz 3,633 GHz 1,000 MHz 3.62911 GHz -22.18 dBm -5.16 dB
3.633 GHz 3,720 GHz 1,000 MHz 3.63552 GHz -30.97 dBm -5.97 dB
3.720 GHz 3,750 GHz 1,000 MHz 3.73161 GHz -49.46 dém -9.46 dB
-— m—
( N ) .-

Date: 18.FEB. 2022 23:36:04

Sporton International Inc. (Kunshan) Page Number : A66 of A105
TEL : +86-512-57900158 Issued Date : Mar. 17, 2022
FAX : +86-512-57900958 Report Version 101

FCC ID: 2AFZZ3129G Report Template No.: BU5-FGLTE96 Version 2.4



SPORTON LAB.

FCC RF Test Report

Report No. : FG211306F

LTE Band 48 / 5MHz

16QAM

Highest Channel / 1RB0

Highest Channel / 1RBmax

pectr * m # L
Ref Level 23.72 dem  Offset 9.72 db Mode Auto Sweep Ref Level 23.72 dBm  Offset 8,72 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
it ehech S FEmCre: = vy
10 dhife_$PURIOUS_LINE_ABS PASS 10 dhife _$PURIOUS_LINE_ABS PARS
0 dBi 0 dem
-10 d -10 dB
-20 dBm I —‘ -20 dBm r —l
30de I 30 dB | I
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
oo il | I oo
60 dB 60 dB
-70 dBm -70 dBm
Start 3.5 GHz 10010 pts Stop 3.75 GHz Start 3.5 GHz 10010 pts Stop 3.75 GHz
Epuriuus Emissions Epurinus Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit Range low | RangeUp | RBW | Frequency Power Abs | ALimit
3.500 GHz 3.530 GHz 1,000 MHz 3.51593 GHz -49.91 dém -9.91 dB 3.500 GHz 3.530 GHz 1.000 MHz 3.52000 GHz -49.46 dBm -9.46 dB.
3.530 GHz 3,540 GHz 1,000 MHz 3.53665 GHz -50.39 dém -25.39 de 3.520 GHz 3.540 GHz 1,000 MHz 3,53460 GHz -50.26 dém -25.26 de
3.540 GHz 3.690 GHz 1.000 MHz 3.68963 GHz -39.71 dém -14.71 dB 3.540 GHz 3.680 GHz 1.000 MHz 3.68963 GHz -42.12 dbm -17.12 dB
3.690 GHz 3.694 GHz 1,000 MHz 3.69392 GHz -18.36 dém -5.36 dB 3.690 GHz 3.694 GHz 1.000 MHz 3.69367 GHz -30.45 dBm -17.45 dB
3.694 GHz 3.695 GHz £0.000 kHz 3.60500 GHz -24.42 dém -11.42 dB 3.694 GHz 3.605 GHz 50.000 kHz 3.69485 GHz -49.91 dém -36.91 d&
3.695 GHz 3,700 GHz 100.000 kHz 3.69537 GHz 19.45 dBm -10.55 dB 3.695 GHz 3.700 GHz 100.000 kHz 3.69968 GHz 19.90 dBm -10.10 dB
3.700 GHz 3,701 GHz 50.000 kHz 3.70005 GHz -50.99 dém -37.99 de 3.700 GHz 3.701 GHz 50.000 kHz 3.70001 GHz -24.35 dém -11.35 d&
3.701 GHz 3.705 GHz 1,000 MHz 3.70102 GHz -29.26 dém -16.26 dB 3.701 GHz 3.705 GHz 1.000 MHz 3.70110 GHz -18.65 dBm -5.65 dB
3.705 GHz 3,720 GHz 1,000 MHz 3,70580 GHz -34.27 dém -9.27 dB 3.705 GHz 3,720 GHz 1,000 MHz 3,70508 GHz -26,80 dBm -1.89 dB
3.720 GHz 3.750 GHz 1,000 MHz 3.73218 GHz -43.64 dém -3.64 dB 3.720 GHz 3.750 GHz 1.000 MHz 3.72337 GHz -41.87 dém -1.87 d&
( ) J - ( J J -
Date: 18.FEB 2022 23:55:03 Date: 19.FEB.2022 01:03:35
pe + -
Ref Level 23.72 dem  Offset 9.72 d8 Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
P TRSETRY: TR PAR
10 Uhmp L'I—'l”(llllls INE_ABS PASS
-
0 dei
-10 df
20 dem r L]
30 de f
SPURIOUS_LINE_ABS,
o et )
-60 dB
-70 dBm
Start 3.5 GHz 10010 pts Stop 3.75 GHz
[Spurious Emissions
Range Low | Rangeup | RBW | Frequency Power Abs | ALimit
3.500 GHz 3,530 GHz 1,000 MHz 3.52573 GHz -49.,96 dém -5.96 dB
3.530 GHz 3.540 GHz 1,000 MHz 3.53380 GHz -50.53 dém -25.53 dB
3.540 GHz 3.690 GHz 1,000 MHz 3.68978 GHz -39.10 dém -14.10 dB
3.690 GHz 3,694 GHz 1,000 MHz 3,60395 GHz -25,33 dém -12.33 B
3.694 GHz 3,695 GHz 50.000 kHz 3.69499 GHz -33.60 dém -20.60 dB
3.695 GHz 3.700 GHz 100.000 kHz 3.69967 GHz 5.09 dém -24.91 dB
32.700 GHz 3,701 GHz £0.000 kHz 3.70001 GHz -33.72 dém -20.72 dB
3.701 GHz 3.705 GHz 1.000 MHz 3.70143 GHz -21.63 dém -8.63 dB
3.705 GHz 3.720 GHz 1,000 MHz 3.70607 GHz -30.56 dém -5.56 dB
3.720 GHz 3,750 GHz 1,000 MHz 3.72109 GHz -47.92 dém -7.82 dB
- m——
( ) J -

Date: 19.FEB. 2022 01:15:57

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2AFZZ3129G

Page Number
Issued Date
Report Version

1 A67 of A105

: Mar. 17, 2022

: 01

Report Template No.: BU5-FGLTE96 Version 2.4




SPORTON LAB.

FCC RF Test Report

Report No. : FG211306F

LTE Band 48 / 10MHz

16QAM

Lowest Channel / 1RB0

Lowest Channel / 1IRBmax

Date: 19.FEB. 2022 01:28:49

Date: 19.FEB.2022 01:32.04

pectr m L
Ref Level 23.72 dBm  Offset 8.72 d& Mode Auto Sweep RefLevel 23.72 dBm  Offset 8.72 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
T T e it dhech T i
10 dhipe_$PURIOUS LINE ABS PASS 10 dsiRe _$PURIOUS wJI ABS PABS
0 dBi 0 dem
-10d -10 dB
-20 dBm: -20 dBm
[ [
30de I : ! 30 dB ]
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
o adn "
60 dB 60 B
-70 dBm 70 dBm
Start 3.5 GHz 10010 pts Stop 3.75 GHz Start 3.5 GHz 10010 pts Stop 3.75 GHz
Epuriuus Emissions Epurinus Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Range low | RangeUp | RBW | Frequency |  PowerAbs | ALimit
3.500 GHz 3.530 GHz 1.000 MHz 3.52879 GHz ~47.75 dBm ~7.75 dB 3.500 GHz 3.530 GHz 1.000 MHz 3.52978 GHz ~49.05 dBm -9.05 dB
3.530 GHz 3,540 GHz 1,000 MHz 3.53962 GHz -26.56 dém -11.56 dB 3.530 GHz 3,540 GHz 1,000 MHz 3.53879 GHz -41.57 dBm -16.57 d&
3.540 GHz 3.549 GHz 1.000 MHz 3.54846 GHz -23.01 dBm -10.01 dB 3.540 GHz 3.549 GHz 1.000 MHz 3.54370 GHz -35.81 dBm -22.81 dB
3.540 GHz 3.550 GHz 100.000 kHz 3.54907 GHz -24.64 dBm -11.64 dB 3.549 GHz 3.550 GHz 100.000 kHz 3.54931 GHz -50.56 dBm -37.58 dB
3.550 GHz 3.560 GHz 100.000 kHz 3.55061 GHz 19.71 dém -10.29 g 3.550 GHz 3.560 GHz 100.000 kHz 3.55941 GHz 19.61 dém -10.35 dé
3.560 GHz 3.561 GHz 100.000 kHz 3.56016 GHz -50.54 dBm -37.54 dB 3.560 GHz 3,561 GHz 100.000 kHz 3.56003 GHz -28.12 dBm -15.12 dB
3.561 GHz 3.570 GHz 1,000 MHz 3.56110 GHz -36.49 dem -23.49 de 3.561 GHz 3.570 GHz 1.000 MHz 3.56118 GHz -20.59 dém -7.59 d&
3.570 GHz 3.710 GHz 1.000 MHz 3.57217 GHz -47.35 dBm -22.35 dB 3.570 GHz 3.710 GHz 1.000 MHz 3.57175 GHz -44.50 dBm -19.50 d&
3.710 GHz 3.720 GHz 1.000 MHz 3,71646 GHz -50.04 dBm -25.04 dB 3.710 GHz 3,720 GHz 1.000 MHz 3,71110 GHz -49.78 dBm -24.78 dB
3.720 GHz 3.750 GHz 1,000 MHz 3.73800 GHz -49.87 dém -9.87 dB 3.720 GHz 3.750 GHz 1.000 MHz 3.74294 GHz -49.47 dém -9.47 dB
( il J wa ( J J -

Lowest Channel / Full RB

N/A

Date: 19.FEB. 2022 01:35:20

pe [
Ref Level 23.72 d8m  Offset 8.72 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
P TRSETRY: TR PAGT
10 Uhmp LI—'I\KIIHIH INE _ABS PASS
0de
-10d
-20 dam T
30 de f ; —m 1
SPURIOUS,_ LINE_ABS, y
RS
60 dB
-70 dBm
Start 3.5 GHz 10010 pts Stop 3.75 GHz
[Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
3.500 GHz 3,530 GHz 1,000 MHz 3.52972 GHz -48.00 dBm -8.00 de&
3.530 GHz 3,540 GHz 1,000 MHz 3.53810 GHz -36.84 dam -11.84 de
3.540 GHz 3,549 GHz 1,000 MHz 3.54852 GHz -28.42 dBm -15.42 dB
3,549 GHz 32,550 GHz 100.000 kHz 3,540092 GHz -35.53 dém -22.63 dB
3.550 GHz 3,560 GHz 100.000 kHz 3.55774 GHz 2.27 dBm -27.73 dB
3.560 GHz 3,561 GHz 100.000 kHz 3.56000 GHz -34.13 dBm -21.13 dB
2.561 GHz 3,570 GHz 1,000 MHz 3.56136 GHz -26.57 dém -13.57 de
3.570 GHz 3,710 GHz 1,000 MHz 3.57007 GHz -40.95 dBm -15.95 dB
3.710 GHz 3,720 GHz 1,000 MHz 3.71054 GHz -49.57 dBm -24.57 dB
3.720 GHz 3,750 GHz 1,000 MHz 3.73773 GHz -49.60 dém -9.60 dB
-— m—
( N ) .-

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2AFZZ3129G

Page Number : A68 of A105
Issued Date : Mar. 17, 2022
Report Version 101

Report Template No.: BU5-FGLTE96 Version 2.4



warnsa.  FCC RF Test Report Report No. : FG211306F

LTE Band 48 / 10MHz

16QAM

Middle Channel / 1RB0 Middle Channel / 1RBmax

omern ) =

Spectrt pectry
Ref Level 25.00 dBm  Offset 8.72 d& Mode Auto Sweep Ref Level 25.00 dBm  Offset 8.72 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
20 gl ek DaRs herk DARR
Line _$PURIOUS_LINE_ABS PASS SPURIOUS_|LINE_ABS PARS
10 dem
0 dBm
-10 d&m
20de 1 i [
30 dam——F | ] -30 dBm——F ]
SPURIOUS_LINE_ABS_ SPURIOUS_LINE_ABS_
i sl [T TR Seli L) L i
-60 dBm 50 dBm
-70 dBm -70 dBm
Start 3.5 GHz 10010 pts Stop 3.75 GHz Start 3.5 GHz 10010 pts Stop 3.75 GHz
gpuriuus Emissions Epurinus Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Range low | RangeUp | RBW | Frequency |  PowerAbs | ALimit
3.500 GHz 3.530 GHz 1.000 MHz 3.52666 GHz ~49.58 dBm -9.58 dB 3.500 GHz 3.530 GHz 1.000 MHz 3.52585 GHz ~49.83 dBm -9.83 dB
3.530 GHz 3,540 GHz 1,000 MHz 3.53511 GHz -49.36 dém -24.86 dB 3.530 GHz 3,540 GHz 1,000 MHz 3.53136 GHz -49.66 dém -24.66 de
3.540 GHz 3.610 GHz 1.000 MHz 3.60717 GHz -41.97 dBm -16.97 dB 3.540 GHz 3.610 GHz 1.000 MHz 3.60829 GHz -45.79 dBm -20.79 d8
3.610 GHz 3.610 GHz 1,000 MHz 3.61860 GHz -20.88 dém -7.88 dB 3.610 GHz 3.619 GHz 1.000 MHz 3.61814 GHz -35.96 dBm -22.06 dB
3.610 GHz 3.620 GHz 100.000 kHz 3.61988 GHz -26.84 dém -13.84 o8 3.619 GHz 3.620 GHz 100.000 kHz 3.61995 GHz -50.34 dBm -37.34 d&
3.620 GHz 3.630 GHz 100.000 kHz 3.62055 GHz 19.71 dBm -10.29 dB 3.620 GHz 3.630 GHz 100.000 kHz 3.62942 GHz 19.79 dBm -10.21 d8
3.630 GHz 3.631 GHz 100.000 kHz 3.63020 GHz -50.76 dém -37.76 d& 3.630 GHz 3.631 GHz 100.000 kHz 3.63001 GHz -27.09 dém -14.09 d&
3.631 GHz 3.640 GHz 1.000 MHz 3.63153 GHz -35.89 d8m -22.89 dB 3.631 GHz 3.640 GHz 1.000 MHz 3.63102 GHz -21.18 dBm -8.18 d8
3.640 GHz 3.720 GHz 1.000 MHz 3,64052 GHz -30.62 dBm -14.62 dB 3.640 GHz 3,720 GHz 1.000 MHz 3,64076 GHz -33.71 dBm -8.71d8
3.720 GHz 3.750 GHz 1,000 MHz 3.73653 GHz -49.42 dém -9.42 dB 3.720 GHz 3.750 GHz 1.000 MHz 3.72952 GHz -49.25 dBm -9.25 dB
( il J ( J J
Date: 19.FEB,2022 01:38:32 Date: 19.FEB.2022 01:41,41

Middle Channel / Full RB N/A

Spectrt -
Ref Level 25.00 d8m  Offset 8.72 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
20 dbHpiL Gheck DARS
Line SPURIOUS. INE_ABS PASS
10 dBm-
0 dBm
-10 dBm
20 dB
1
-0 dar J ]
_SPURIOUS_LINE_ABS_ el
o BRI
So-3 " mM J | T AR
-60 dBm
-70 dBm
Start 3.5 GHz 10010 pts Stop 3.75 GHz
[Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
3.500 GHz 3,530 GHz 1,000 MHz 3.52735 GHz -48.97 dBm -8.97 d&
3.530 GHz 3,540 GHz 1,000 MHz 3.53661 GHz -49.25 dam -24.25 de
3.540 GHz 3,610 GHz 1,000 MHz 3.60948 GHz -41.58 dBm -16.56 dB
3,610 GHz 2,619 GHz 1,000 MHz 3,61848 GHz -28.70 dém -15.70 dB
3.619 GHz 3,620 GHz 100.000 kHz 3.61958 GHz -34.34 dBm -21.34 dB
3.620 GHz 3,630 GHz 100.000 kHz 3.62838 GHz 2.42 dBm -27.58 dB
2.630 GHz 3,631 GHz 100.000 kHz 3.63004 GHz -33.32 dém -20.32 de
3.631 GHz 3,640 GHz 1,000 MHz 3.63102 GHz -25.42 dBm -12.42 dB
3.640 GHz 3,720 GHz 1,000 MHz 3.64156 GHz -35.41 dBm -10.41 dB
3.720 GHz 3,750 GHz 1,000 MHz 3.72469 GHz -49.14 dém -9.14 dB
( N )

Date: 19.FEB 2022 01:44:50

Sporton International Inc. (Kunshan) Page Number 1 AB9 of A105
TEL : +86-512-57900158 Issued Date : Mar. 17, 2022
FAX : +86-512-57900958 Report Version 101

FCC ID: 2AFZZ3129G Report Template No.: BU5-FGLTE96 Version 2.4




SPORTON LAB.

FCC RF Test Report

Report No. : FG211306F

LTE Band 48 / 10MHz

16QAM

Highest Channel / 1RB0

Highest Channel / 1RBmax

pectr * m # L
Ref Level 25.00 dem Offset 8.72 d& Mode Auto Sweep Ref Level 25.00 dém Offset 8.72 dB Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
o0 :b‘i.‘l‘nh heck. DARS 20 dbl‘ulllnh heck. DARS
Line _$PURIOUS_LINE_ABS PASS Line _$PURIOUS_|LINE_ABS PARS
10 dem 10 dB
0 dBm 0 dBm
-10 d&m -10dem
-20 dB I I -20 dB| l l
-30 dBm J ] -30 dBm f ]
SPURIOUS_LINE_ABS_ I SPURIOUS_LINE_ABS_
So-da - - Soeci
-60 dBm -60 dBm
-70 dBm -70 dBm
CF 3.625 GHz 10010 pts Span 250.0 MHz CF 3.625 GHz 10010 pts Span 250.0 MHz
gpuriuus Emissions Epurinus Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Range low | RangeUp | RBW | Frequency Power Abs | ALimit
3.500 GHz 3.530 GHz 1,000 MHz 3.50010 GHz -49.91 dBém -9.91 dB 3.500 GHz 3.530 GHz 1.000 MHz 3.52903 GHz -49.79 dBm -9.79 dB
3.530 GHz 3,540 GHz 1,000 MHz 3.53881 GHz -50.36 dém -25.36 dB 3.530 GHz 3,540 GHz 1,000 MHz 3.53941 GHz -50.53 dém -25.53 de
3.540 GHz 3.680 GHz 1.000 MHz 3.67783 GHz -44.99 ddm -15.99 dB 3.540 GHz 3.680 GHz 1.000 MHz 3.67783 GHz -47.56 dbm -22.56 dB
3.680 GHz 3.689 GHz 1,000 MHz 3.68883 GHz -21,33 d8ém -8.33 de 3.680 GHz 3.689 GHz 1,000 MHz 3.68801 GHz -36.63 dBm -23.63 d&
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3.500 GHz 3.530 GHz 1.000 MHz 3.52975 GHz ~47.53 dBm ~7.53 dB 3.500 GHz 3.530 GHz 1.000 MHz 3.52228 GHz -47.83 dBm ~7.83 dB
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3.500 GHz 3.530 GHz 1,000 MHz 3.52579 GHz -49.40 dBm -9.40 dB 3.500 GHz 3.530 GHz 1.000 MHz 3.50655 GHz -49.87 dBm -9.87 dB
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3.500 GHz 3,530 GHz 1,000 MHz 3.52945 GHz -48.91 dBm -8.91 dB 3.500 GHz 3.530 GHz 1.000 MHz 3.52834 GHz -49.36 dBm -9.36 d&
3.530 GHz 3,540 GHz 1,000 MHz 3.53848 GHz -48.97 dém -23.97 de 3.530 GHz 3.540 GHz 1,000 MHz 3.53901 GHz -49.46 dém -24.46 dB
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3.500 GHz 3.530 GHz 1.000 MHz 3.52801 GHz ~41.18 dBm -1.18 dB 3.500 GHz 3.530 GHz 1.000 MHz 3.52771 GHz ~42.00 dBm ~2.00 dB
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